Hose Reel

300 FT/250FT with Small Reel

Operating instructions (ENG]
o MODEL:
L o e (25(

86374140-C i i E
10/30/13 : | el



Product Informationlog =~~~

Godei:

Date of Purchase:

Dealer:

A Address:

Phone Number:

\Sales Representative:

‘Overview

The Hose Reel is used for hose storage.

N

86374140 Hose Reel




Table of Contenis

Product Information Log. . ...... ... 2
OVEIVICW ..o o556 56 5 55515 o 515 85056 518 5 5 95 B & o v ot 1 = o1 o 300 2
Tableof Contents . ... ... 3
Technical Specifications & Assembly........... 4
Technical Specifications . . . ................... 4
Frame Assembly. . .. ... ... . ... ... .. ... 5
Large Hose Reel Assembly ................ 4 540
Small Hose Reel Assembly. ... ...... P 6
Complete Hose Reel Assembly ................ 7
Hose Reel Assembly without Small Reel.. .. ... ... 7
Assemiblyre 300" «u s vt sms smaiws swe smn towe nos 8
ASSEMBIVE 250" o s vwme sms v aingwmmmme swn e o 9
Operation .o vo v vt 10
Connecting HosetoReel . ................... 10
Connect Hose Reel (Live Hose Reel)......... .. 10



Technical Specifications &
ARG EARRARES TR R

Technical Specifications

Assembl

ITEM SPECIFICATION
Weight | 69 Ibs (31 kg)
Depth |43.51In. (1105 mm)
Width | 34.0 In. (864) mm 300’ Reel - 31.0 In. (777) mm 250’ Reel |
Height |46.86 In. (190 mm)
Construction | Steel
e WIDTH —— — =
I P | BN -
¢ ] |
weiGHT L 0 L . 7
A |
1 : 2 | 3
DEPTH —

86374140 Hose Reel



Assembly

oy R

Frame Assembly
1. Assemble frame as shown.

NOTE: Secure all fasteners with medium strength thread locker adhesive.

NOTE: SIDES TO FACE CENTER.

@

&

M6 X 20 HEX HEAD (QTY 1)

ki DO NOT FULLY TIGHTEN NUT
& PLATE TO SPIN FREELY.

- R

I e M6 NUT (QTY 1)
! - T M4 NUT (QTY 2)
. ) B
Ng -7 7N
-7 MIoNUT(@TY 8)

M10, X 20 HEX HEAD (QTY 8)

88374140 Hose Reel £



Assembly

Large Hose Reel Assembly
2. Assmble large reel as shown.
NOTE: Secure all fasteners wtih medium strength thread locker adhesive.

M10 X 20 HEX HEAD (QTY 1)
M10 FENDER WASHER (QTY 1)

M10 FLAT WASHER (QTY 1)

7 MANUT @TY 2)

M4 X 20 HEX HEAD (QTY 2)

NOTE: ALIGN SPOKE WITH HOLE ON WHEEL
WITH SPOKE WITH HOLE ON CENTER SPOOL.

Small Hose Reel Assembly g,

3. Assemble small hose reel as shown.

NOTE: Secure all fasteners wtih medium strength thread locker
adhesive.

~

M6 NUT (QTY 1) —
6 86374140 Hose Reel



Assembly

Complete Hose Reel Assembly

4. Finsh assemble as shown.

NOTE: Secure all fasteners wtih medium strength thread locker adhesive.

NOTE: CENTER LARGE REEL IN FRAME
/_../ BEFORE TIGHTENING U-BOLTS.

NOTE: SET SPACING FOR SMALL REEL
BEFORE TIGHTENING U-BOLT.

M10 FENDER WASHER (QTY 1)

M10 FLAT WASHER (QTY 1)~
M10 X 20 HEX HEAD (QTY 1)

NOTE: SMALL AXLE THIS SIDE

Hose Reel Assembly without Small Reel.
1. Position small axle as shown.

2. Tighten u-bolt to hold in position.

86374140 Hose Reel



e e = ! T T

Assembly - 300’

Inspect location before drilling any holes. Do not drill
through anything except the floor. Ensure you do not
damage any hoses, wires, cables or any vital vehicle
components before you drill.

BOLT

REEL BASE

NOTE: Mounting hardware not supplied =
1. Using the dimesnions below,mark hole locations AN PLOOR PLATE OR
and drill through the van floor ' LARGE WASHER
2. Mount securely as shown in the mounting detail. LOCK NUT
MOUNTING DETAIL
@.50
[@13]
- AV B o
. : ] |
| &7 [ e
I
i {1 ! |
5 “ | : :
i H | I
T md @R =y (R = 23.49
ey oy I B
112 I L & i L L Hle — ‘.597]
| i L '
| f 1.00
' . [25]
. 85 .~ 800 .
T [215] T [203]
8 86374140 Hose Reel



Inspect location before drilling any holes. Do not drill
through anything except the floor. Ensure you do not
damage any hoses, wires, cables or any vital vehicle
components before you drill. b

NOTE: Mounting hardware not supplied

1. Using the dimesnions below,mark hole locations
and drill through the van floor

2. Mount securely as shown in the mounting detail.

@.50

[@13]

~ Assembly 7}.,250

BOLT

REEL BASE

J

VAN FLOOR
PLATE OR

” LARGE WASHER
LOCK NUT

il

T
| Led 11 | ] U | !
- - & 5 I - ,}
@ % ‘ 'f i
‘ 1.00
i [25
7.00 8.00
i — —p— 3, T

86374140 Hose Reel

2]



Operation

Connecting Hose to Reel
1. Place hose through hose clip.

2. Wrap hose around hose reel, keeping tension on
the hose, place all wraps snugly against previous
wrap.

Connect Hose Reel (Live Hose Reel)

1. Connect the hose to the large tube, opposite the
hose clip.

2. Rotate the reel so that the hose is stored on top of
the reel as you rotate it away from yourself.

NOTE: The hose is wrapped and secured against the
side of the reel.

3. Continue to wind hose, keeping tension on the
hose. Keep hose as small as possible, allowing the
hose to gather from right to left.

10 86374140 Hose Reel



1)

Notes

86374140 Hose Reel



